
 
 
CERTIFIE
 
Honorable 
City of Stu
P.O. Box 1
Stuttgart, A
 
RE:   D
 St
 
Dear Mayo
 
Enclosed a
Departmen
you on the
Arkansas W
has made a
 
In accorda
general cir
proof of pu
and proof o
above date
further acti
 
For a list o
received at
final perm
conditions 
duration of
review the
therein. 
 
Should you
0625. 
 
Sincerely, 

Alan J. Yo
Associate D
Division o
5301 North

AJY:zc 

Enclosure 

cc: B

ED MAIL:  RE

Norma King S
uttgart - Wastew
130 
AR 72160 

Discharge Perm
tate Constructi

or Strabala: 

are the public n
nt of Energy a
e above date un
Water and Air 
a final permittin

nce with Rule 
rculation of yo
ublication will 
of payment to 
e. Until this Di
ion will be take

of changes in t
[...]
“s.u.” shall mean standard units. 

31. “Upset” means an exceptional incident in which there is unintentional and temporary 
noncompliance with technology-based permit effluent limitations because of factors beyond 
the reasonable control of the permittee. Any upset does not include noncompliance to the 
extent caused by operational error, improperly designed treatment facilities, lack of 
preventive maintenance, or careless of improper operations. 

32. “Visible sheen” means the presence of a film or sheen upon or a discoloration of the surface 
of the discharge. A sheen can also be from a thin glistening layer of oil on the surface of the 
discharge. 

33. “Weekday” means Monday – Friday. 



 
 

 

 

Draft Fact Sheet 

All changes to the fact sheet are italicized. 

This is a modified permit and only the modified portion of the permit can be reopened for 
comment. 

This Fact Sheet is for information and justification of the permit requirements only. Please note 
that it is not enforceable. This permitting decision is for the renewal of discharge Permit Number 
AR0034380 with Arkansas Department of Energy and Environment – Division of Environmental 
Quality (DEQ) Facility Identification Number (AFIN) 01-00214 to discharge to Waters of the 
State. 

1. PERMITTING AUTHORITY 

The issuing office is:  

Division of Environmental Quality 
5301 Northshore Drive 
North Little Rock, Arkansas 72118-5317  

2. APPLICANT 

The applicant’s mailing address is: 

City of Stuttgart 
P.O. Box 130 
Stuttgart, AR 72160 

The facility address is: 

City of Stuttgart 
1011 West 10th Street 
Stuttgart, AR 72160 

3. PREPARED BY 

The draft permit modification was prepared by: 

Zachary Carroll, PhD Carrie McWilliams, P.E. 
Staff Engineer Engineer Supervisor 
NPDES Discharge Permits Section NPDES Discharge Permits Section 
Office of Water Quality Office of Water Quality 
(501) 682-0625 (501) 682-0915 
E-mail: zachary.carroll@adeq.state.ar.us  E-mail: mcwilliamsc2@adeq.state.ar.us  

4. PERMIT ACTIVITY 

Previous Permit Effective Date:  February 1, 2015 
Previous Permit Modification Date: September 1, 2015 



Permit Number: AR0034380 
AFIN: 01-00214 

Page 2 of Fact Sheet 
 

Previous Permit Expiration Date:  January 31, 2020 

THIS IS A MODIFIED PERMIT. IN ACCORDANCE WITH 40 CFR 122.62, ONLY 
THE CONDITIONS WHICH ARE THE SUBJECT OF THE MODIFICATION ARE 
REOPENED. 

The permittee submitted a permit modification application on March 12, 2021, with all 
additional information received by March 18, 2021. The purpose of the modification is to 
add peracetic acid (PAA) disinfection, remove chlorine disinfection, and remove 
dechlorination. It is proposed that the current discharge permit be modified for the 
remainder of the 5-year term in accordance with regulations promulgated at 40 CFR Part 
122.46(a). 

DOCUMENT ABBREVIATIONS 

In the document that follows, various abbreviations are used. They are as follows: 

APC&EC - Arkansas Pollution Control and Ecology Commission 
BAT - best available technology economically achievable 
BCT - best conventional pollutant control technology  
BMP - best management practice 
BOD5 - five-day biochemical oxygen demand 
BPJ - best professional judgment 
BPT - best practicable control technology currently available 
CBOD5 - carbonaceous biochemical oxygen demand 
CD - critical dilution 
CFR - Code of Federal Regulations 
cfs - cubic feet per second 
COD - chemical oxygen demand 
COE - United States Corp of Engineers 
CPP - continuing planning process 
CWA - Clean Water Act 
DMR - discharge monitoring report 
DO - dissolved oxygen 
ELG - effluent limitation guidelines 
EPA - United States Environmental Protection Agency 
ESA - Endangered Species Act 
FCB - fecal coliform bacteria 
gpm - gallons per minute 
MGD - million gallons per day 
MQL - minimum quantification level 
NAICS - North American Industry Classification System 
NH3-N - ammonia nitrogen 
NO3 + NO2-N - nitrate + nitrite nitrogen 
NPDES - National Pollutant Discharge Elimination System 
O&G - oil and grease 
Rule 2 - APC&EC Rule No. 2 
Rule 6 - APC&EC Rule No. 6 



Permit Number: AR0034380 
AFIN: 01-00214 

Page 3 of Fact Sheet 
 

Rule 8 - APC&EC Rule No. 8 
Rule 9 - APC&EC Rule No. 9 
RP - reasonable potential 
SIC - standard industrial classification 
SSO - sanitary sewer overflow 
TDS - total dissolved solids 
TMDL - total maximum daily load 
TP - total phosphorus 
TRC - total residual chlorine 
TSS - total suspended solids 
UAA - use attainability analysis 
USF&WS - United States Fish and Wildlife Service 
USGS - United States Geological Survey 
WET - whole effluent toxicity 
WQMP - water quality management plan 
WQS - Water Quality standards 
WWTP - wastewater treatment plant 

Compliance and Enforcement History:  

The compliance and enforcement history for this facility can be reviewed by using the 
following web link: 

http://adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/
AR0034380_Compliance%20Review_20190909.pdf  

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT 

This is a modified permit. Only the modified portions of the permit are open for comments 
pursuant to 40 CFR 122.62: 

1. Limitations and a monitoring requirement were added for PAA. This requirement is only 
applicable when PAA is being used for disinfection. See Parts I.A.1 and I.A.2, including 
footnotes #8-10, for additional details. 

2. Part II.11 of the permit was added to specify the approved methods for PAA monitoring 
and to require notification of DEQ within 30 days of the first use of PAA at the facility. 

3. Monitoring for TRC is now only required when chlorine disinfection is in use, as 
specified in footnote 7 of the tables in Parts I.A.1 and I.A.2 of the permit. 

4. The monitoring frequency reduction condition for WET testing in Part II.10.F.i of the 
permit was modified to require 8 consecutive quarters of no lethal or sub-lethal effects 
after the first use of PAA. See Section 13 of this Fact Sheet for additional details. 

5. WET testing parameters in the tables in Parts I.A.1 and I.A.2 were corrected from 
“VALUE” to “7-Day Minimum” in accordance with current DEQ reporting procedures. 

The significant changes below were opened for public comment with the renewal permit and 
are therefore not subject to public comment with the modification. 



Permit Number: AR0034380 
AFIN: 01-00214 

Page 4 of Fact Sheet 
 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 
with all of the changes therein: 

1. Final limitations and a schedule of compliance were added for total recoverable mercury. 
These limits may be removed if additional sampling demonstrates that there is no 
reasonable potential for the effluent to exceed water quality standards. See Section 12.E 
of this Fact Sheet for additional information. 

2. A schedule of compliance was added for submitting a complete application for NPDES 
permit coverage of stormwater discharges from this facility. See Sections 14 and 16 of 
this Fact Sheet for additional information. 

3. Monitoring and reporting of total recoverable arsenic is required for one year following 
the effective date of the permit. See Section 12.E of this Fact Sheet for additional 
information. 

4. The TRC limit was revised from “No Measurable” to 0.011 mg/l (instantaneous 
maximum). The no measureable TRC condition in Part II.9 of the previous permit was 
removed. See Section 12.A of this Fact Sheet for additional information. 

5. The monitoring frequency for TP and NO3+NO2-N was reduced to once/year. See 
Section 15 of this Fact Sheet for additional information. 

6. An additional significant digit was added to the mass limit for total recoverable copper to 
ensure the required accuracy in reporting. 

7. Part II.2 no longer requires the permittee to monitor the influent CBOD5 and TSS. 
8. The Sanitary Sewer Overflows (SSOs) reporting requirements in Part II.5 of the permit 

were updated. 
9. The sludge disposal condition in Part II.7 of the previous permit was removed. Sludge 

disposal is addressed in Part III.B.6 of the permit. 
10. The MQL condition in Part II.8 of the permit was updated to include TRC, total 

recoverable arsenic, and total recoverable mercury. 
11. A new condition regarding monitoring frequency reduction was added as Part II.9 of the 

permit. 
12. Parts II.10.D.iii.a.(6) and II.10.D.iii.b.(6) were added to clarify the reporting requirements 

for WET retests. 
13. The BMP condition for TP and NO3+NO2-N in Part II.12 of the previous permit was 

removed. See Section 12.A of this Fact Sheet for additional information. 
14. Part III.C.5 of the permit now requires that DMRs be submitted electronically via 

NetDMR. 
15. The 24-hour report condition in Part III.D.6 was updated to include an email address and 

phone number for immediate reporting. 
16. A new condition regarding other information was added as Part III.D.14. 
17. CBOD5 concentration limits are now expressed to two significant digits. 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION 

The outfall is located at the following coordinates based on the previous permit and 
confirmed on Google Earth using WGS84:  

Latitude:  34 29’ 32.4” N;  Longitude:  91 34’ 03.4” W  



Permit Number: AR0034380 
AFIN: 01-00214 

Page 5 of Fact Sheet 
 

The receiving waters named: 

an unnamed ditch, thence to King Bayou, thence to Bayou Meto, thence to the Arkansas 
River in Segment 3B of the Arkansas River Basin. The receiving stream with USGS 
Hydrologic Unit Code (H.U.C.) of 08020402 and reach #0041 is a Water of the State 
classified for secondary contact recreation, raw water source for domestic (public and 
private), industrial, and agricultural water supplies; propagation of desirable species of fish 
and other aquatic life; and other compatible uses. 

7. 303(d) LIST, TOTAL MAXIMUM DAILY LOADS, ENDANGERED SPECIES, AND 
ANTI-DEGRADATION CONSIDERATIONS 

A. 303(d) List 

The unnamed ditch and King Bayou are not listed on Arkansas’s 2018 List of Impaired 
Waterbodies (303(d) List). 

Approximately 20 miles downstream, King Bayou flows into Reach #003 of Bayou 
Meto, which is impaired for dissolved oxygen. Based on the water quality model, the 
permit limits are protective of the downstream DO criteria. Therefore, no additional 
permit action is necessary at this time. 

B. Applicable Total Maximum Daily Loads (TMDLs) 

There are no TMDL reports applicable to this permit. 

C. Endangered Species 

No comments on the application were received from the USF&WS. The draft permit and 
Fact Sheet were sent to the USF&WS for their review. 

D. Anti-Degradation 

The limitations and requirements set forth in this permit for discharge into waters of the 
State are consistent with the Anti-degradation Policy and all other applicable water 
quality standards found in APC&EC Rule No. 2. 

8. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 
CONSTRUCTION 

The following is a description of the facility described in the application:  

A. Design Flow:  3.5 MGD  

B. Type of Treatment:  1 flow equalization basin, screening, 3 primary clarifiers, 2 trickling 
filters, 2 secondary clarifiers, 2 bio-towers, 1 aeration basin, 2 final clarifiers, 3 sand 
filters, disinfection*, post aeration, 2 aerobic sludge digestors, 1 sludge belt filter press, 

                                                 
1 This is the closest downstream 3-digit reach code, which is assigned to King Bayou. 



Permit Number: AR0034380 
AFIN: 01-00214 

Page 6 of Fact Sheet 
 

and 1 sludge dryer. A dewatering press may be added to the equalization basin in 
accordance with a state construction permit. 

*The facility may use chlorination or peractic acid for disinfection. When chlorinating, 
the facility must also dechlorinate. 

C. Discharge Description:  treated municipal wastewater 

D. Facility Status:  This facility is classified as a major municipal since the design flow of 
the facility listed above is greater than 1.0 MGD. 

E. Facility Construction:  This permit does not authorize or approve the construction or 
modification of any part of the treatment system or facilities. Approval for such 
construction must be by permit issued under Rule 6.202. 

Construction of the PAA disinfection system and removal of the chlorination and 
dechlorination disinfection systems is being permitted under draft state construction 
permit AR0037907C. 

9. ACTIVITY 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 
Classification System (NAICS) code of 221320, the applicant’s activities are the operation of 
a sewage treatment plant. 

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS 

This facility receives process wastewater from significant industrial users as defined by 40 
CFR §403.3(v). The Division has made the decision based on several criteria that the POTW 
will not be required to develop an approved pretreatment program at this time. In accordance 
with 40 CFR §403.5(a)(1) and (b), General and Specific Pretreatment Prohibitions and 
reporting requirements are deemed appropriate at this time. 

11. SEWAGE SLUDGE PRACTICES 

Primary and secondary sludge is processed through aerobic digestors, a belt filter press, and a 
dryer. A sludge dewatering press will be added to the equalization basin; the dewatered 
sludge will be mixed with the primary and secondary sludge prior to the dryer. The Class A 
exceptional quality sludge is given away and is land applied by local farmers to their fields. 

12. DEVELOPMENT AND BASIS FOR PERMIT CONDITIONS 

The Division of Environmental Quality has determined to issue a permit for the discharge 
described in the application. Permit requirements are based on federal regulations (40 CFR 
Parts 122, 124, and Subchapter N), the National Pretreatment Regulation in 40 CFR Part 403 
and regulations promulgated pursuant to the Arkansas Water and Air Pollution Control Act 
(Ark. Code Ann. 8-4-101 et seq.). All of the information contained in the application, 
including all of the submitted effluent testing data, was reviewed to determine the need for 
effluent limits and other permit requirements. 



Permit Number: AR0034380 
AFIN: 01-00214 

Page 7 of Fact Sheet 
 

The following is an explanation of the derivation of the conditions of the permit and the 
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 
the decisions as required under 40 CFR Part 124.7. 

Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions 

Following regulations promulgated at 40 CFR Part 122.44, the permit limits are based on 
either technology-based effluent limits pursuant to 40 CFR Part 122.44(a) or on State water 
quality standards and requirements pursuant to 40 CFR Part 122.44(d), whichever are more 
stringent as follows: 

Parameter 

Water Quality- 
Based 

Technology-
Based/BPJ 

Previous Permit 
Final 

Permit Limit 
Monthly 

Avg. 
mg/l 

7-Day 
Avg. 
mg/l 

Monthly
Avg. 
mg/l 

7-Day 
Avg. 
mg/l 

Monthly
Avg. 
mg/l 

7-Day 
Avg. 
mg/l 

Monthly
Avg. 
mg/l 

7-Day 
Avg. 
mg/l 

CBOD5 10 15 25 40 10.0 15.0 10 15 

TSS 15.0 22.5 30.0 45.0 15.0 22.5 15.0 22.5 
NH3-N  

(April – October) 2.1 5.2 N/A N/A 2.1 5.2 2.1 5.2 
(November – 
March) 

4.0 6.0 N/A N/A 4.0 6.0 4.0 6.0 

DO 6.0 (Inst. Min.) N/A 6.0 (Inst. Min.) 6.0 (Inst. Min.) 

FCB (col/100 ml) 1000 2000 N/A N/A 1000 2000 1000 2000 
TRC (Inst. Max.) 0.011 mg/l N/A No Measurable 0.011 mg/l 

PAA (Inst. Max.) N/A 1.0 mg/l N/A 1.0 mg/l 

Total Rec. Copper 
29.5 

(µg/l) 
59.0 

(µg/l) 
N/A N/A 

29.5 
(µg/l) 

59.0 
(µg/l) 

29.5 
(µg/l) 

59.0 
(µg/l) 

Total Rec. Arsenic N/A N/A 
Report 
(µg/l) 

Report 
(µg/l) 

N/A N/A 
Report 
(µg/l) 

Report 
(µg/l) 

Total Rec. Mercury 
0.013 
(µg/l) 

0.027 
(µg/l) 

N/A N/A N/A N/A 
0.013 
(µg/l) 

0.027 
(µg/l) 

TP N/A N/A Report Report Report Report Report Report 

NO3 + NO2 - N N/A N/A Report Report Report Report Report Report 